) AVEIN

ABAHTIIMOL

EXERCISE BENCH /2510

Maykocg MNUPvVaoTIKAG

(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg
OuvapuoAdynong
OoTn o€Aida 2

EfknxE MaBe nepioodtepa
'-"-"._'-ﬁ:'a";"f yia Tov Ndyko
a\'j:'r"'i ; okavdpovtag 1o QR
(AT o

Learn more about

the bench by

scanning the QR

ITEM NO.: 91402

Acgite évav

oUVTOHO 0dNYo i

ouvapuoAdynong
€0W:

®

@amila.gr AMILASPORTS

wuw.amiLa.gar

Assembly
instructions
on page 7/

Mz

el -
OfEgs ]

Scan the code
to view a short
assembly video
(Greek language)



ANAAYTI

AIATPAMMA EZAPTHM




BIAEXZ/TTAZIMAAIA/POAEAEZ 2YNAPMOAOIHZHX

# |[TMX| NEPIFTPA®OH EIKONA
26| 2 |Alevopida

oS 0) )
271 1 |Alevépida

M10x165 ) )

28| 3 |Alevopida @):‘ 29( 2 |Bida M10x90
o O m
30| 2 |Bida M10x70 31 8 |Alevépida
() m Vx40 ¢

32| 1 |A€ovacg 33] 2 [AlevoBida @m
@16x57xM10 M10x20

34 2 [ANevofida m» 35| 10 [Ma&ipadt @
M8x18 ao@aieiag M10

36| 18 |PobdéNa @10 37| 14 |Podéha @8

Ta oxédla amd Tig Pideg dev eival g YUOIKO pEyeDOC, XPNOIUOTIOINOTE TOV AKOA0UB0 ¥dpaka yia va
petprioete TI¢ Bidec TG cuokevaciag.

CIm

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

IIIIIII IIIIIII IIIIIII IIIIIII IIIIIII I]ll]ll IIIIIII IIIIIII IIIIIII IIIIIII IIIIIII I[lllll II
0 1" 27 3” 1" 57 6"

AIZTA EEAPTHMATQN ZYNAPMOAOIHZHX

# |TMX| NEPIFPA®H EIKONA # |TMX| NEPIFPA®H EIKONA

11 1 |Kupiwg S : 7| 2 |BdonmAatng
OKENETAC Q“i@"‘/
e
2] 1 |Niow

oT1afepomoINTAC 8| 3 |Afovacg

3] 1 [Eumpocgmodi APpwOLY ,
TIPOOTATEUTIKWV

91 1 |Ztipyua

4| 2 |Bdon / Hagthaptov
@%

kabiopatog SIKEQAAWV
10 1 |PuBuiotic

KAiong %
Kabiopatog
11| 2 [Eykomégyla

pLOUIONC KAioNg ‘)’;J\"y’

TAATNG

51 1 [E€aptnua
e€doknong
modiwv

6| 1 [PuBuiotnc
KAiong AdTNG




# |TMX| NEPITPAOH EIKONA # |TMX| NEPITPAOH EIKONA
12| 2 [MAdka % 19| 1 [KdBioua
OTEPEWONG
13 1 |lNpoocappoyeag
unodoxea @ 20| 6 [Kamdkia
Slokwv
16| 6 [Appwdn P
TIPOOTATEUTIKA % 21( 1 |Mduoho @
171 1 [Ma&indpt p
SIKEPEAWV 22| 1 |Neipog N
XEPLWV
: 23 1 [KoAdpo 4
18| 1 [MAatn HAVTAAGKL HIKPS
24 1 |KoAdpo
HOVTANAKL /ﬁ
MEYANO
ZYNAPMOAOIHZH

JUOTAVETAL VA TIPOXWPHOETE 0TN CUVAPUOAOYNoN €xovtag Tn BorBela evdg gilou oag.

Briua 1

® SuvdéoTe To eUMPOC TTOSI (3) oToV KUPIWC OKEAETO (1) pe 2 Bidec (30), mMdka otepéwonc (12), 2 po-

O0€éAec (36) kat 2 maipdadia (35).

® >uvbéoTe Tov Miow otabepormoInth (2) otov Kupiwg oKeAETO (1) pe 2 Bideg (29), MAAKA OTEPEWONCG

(12), 2 pobéAec (36) kat 2 mauadia (35).




BrAua 2

® > UVOEOTE TIC EYKOTIEC YIa pLBUIONC TNE KAIoNG TNG TAATNG (11) 0TOV KUpiwg OKeNETO Ue 3 BideC (28),
6 pobélec (36) kal 3 mauadia (35).

® Yuvdéote 1o e€ApTnua doknong modiwv (5) 0To eUMPOC MEPOC TOU KUPIWG OKENETOU Ue d&ova (32),
2 pobéec (36) kal 2 Bidec (33).

® TonmoBetroTe Tov Mpooapuoyéa urmodoxéwv Siokwv (13) kal To peydho KOAAPO HavTaAdAKL (24) oTov
urodoxéa Bapwv o BpioKeTal 0TO EUTTPOC HEPOG TOL e€apTAMATOC Adoknong modlwv (5).

Briua 3

® >uvbéote Ta VO TUARHATA TNS BAaong Tou kaBiopatog (4) pe Ta Vo TUARUATA TNS BAoNS TN TTAATNG
(7) pe ma&ipddi (35), 2 podéhec (36) kat Bida (26), Tnv omoia Bida Ba Tnv mepdoeTe Kal Péoa amo TNV
urtodoxr TToU UTTAPXEL OTO HECOV TIEPITTOU TOU KUPiwG OKeAETOU (1).

® Yuvdéote Tov pubuioTr KAiong kabiopatoc (10) ota dvo TuruaTa TS faonc Tou kabiouatocg (4) pe
Bida (26), 2 podéhec (36) kat ma&iudadt (35). Tnv kAion Tou kabiopatog Tn pubuilete pe Tov Neipo (22).

® Yuvdéate Tov pubuoTr KAiong TNG MAATNG (6) ota Svo TuRuata ¢ Baong g mAATng (7) ue Bida
(27), 2 pobéAec (36) kat maiuadl (35).




BrRua 4
m ® TormoBetroTE TO KABIoMA (19) 0TN Bdon Tou (4) Kal 0TEPEWOTE TO UE 4 Bidec (31) kat 4 podéhec (37).
® TommoBetoTe TNV MAATN (18) 0T Bdon TG (7) kKatl oTepeWwoTe TNV UE 4 Bidec (31) kat 4 podéhec (37).

Briua 5

® Juvdéote 10 Ha&INdpt Sike@AAwVY Xeplwv (17) oto oTtrptyrd Tou (9) ue 2 PBidec (34) kat 2 podENeC
(37).

® Elodyete 10 OTrpLyHa Tou pa&ihaplol Sikepdiwy (9) otn Bdon tou Kal pubuiote To oTo EMOLUNTO
OYoc Pe To moPoAo (21).

® Elodyete 3 afoveg appwdwv mpooTaTEUTIKWY (8) oTig uodoxég Toud. Emelta mepdoTe 0Ta AKpa Twv
afovwv (8) appwdn mpooTtateuTikA (16) Kal TEAOC Kamakia (20).




EXPLODED DRAWING




BOLTS, WASHERS AND NUTS

# | Pcs | Description Drawing
26| 2 [M10x215 Allen
o 6) )
271 1 [M10x165 Allen
bolt @ ) D))
28| 3 [M10x90 Allen @):‘ 29| 2 [M10x90 Car-
pol agebor | ) T
301 2 [M10x70 Car- 31| 8 [M8x40 Allen
agebo | () D pol ¢
321 1 [@16Xx57xM10 ] 33 2 |M10x20 Allen @m
swivel axle bolt
34| 2 |M8x18 Allen @ m» 35| 10 |M10 Aircraft nut @
bolt
36| 18 [@10 Washer 37| 14 |@8 Washer

The above drawings are NOT in scale, please use the following ruler to see which is which.

CIm

o
o]
-3

PARTS LIST
# | Pcs | Description Drawing Pcs | Description Drawing
1| 1 [Main base frame o "\‘//’,: 7 | 2 |Backrest pad
s[} support
2| 1 [Rear stabilizer
§3 8 3 |Foamroll tube
3| 1 |Frontsupport \
\ 9 1 [Arm curl pad E
4| 2 [Seatpad sup- / support
port 10[ 1 |Seat pad adjust- 2'\~
5| 1 |Leg developer ment frame i
E!j 11 2 |Long bracket y
6 [ 1 |Inclinesupport @% 12| 2 |Bracket %




Pcs | Description Drawing # | Pcs | Description Drawing
191 1 [Seatpad

13] 1 [Longsleeve

16| 6 |Foamroll

20( 6 |End caps

171 1 [Arm curl pad

21| 1 |Lock knob @
22| 1 |@10x135Pin N
o

18| 1 [Backrest pad
23] 1 [Spring collar
(small)

24| 1 [Spring collar
(large)

ASSEMBLY INSTRUCTIONS

Step 1

® Attach the main base frame (1) onto the front support (3). Carefully align the holes and secure them
with 2pcs M10x70 Carriage bolt (30), 1pc bracket (12), 2pcs @10 washer (36) and 2pcs M10 Aircraft
nut (35).

® Attach the another end of the main base frame (1) to the rear stabilizer (2). Align the holes and
secure them with 2pcs M10x90 Carriage bolt (29), 1pc bracket (12), 2pcs @10 washer (36) and 2pcs
M10 Aircraft nut (35).




Step 2

® Attach the 2pcs Long bracket (11) to the main base on both sides. Carefully align the holes and
secure them with 3pcs M10x90 Allen bolt (28), 3pcs @10 washer (36) and 3pcs M10 Aircraft nut (35).

® Attachtheleg developer (5) to the bracket of the main base frame. Secure them with 1pc@16x57x57
swivel axle (32), 2cps @10 washer (36) and 3pcs M10x20 Allen bolt (33#).

® Attach the long sleeve (13) to the weight holder and then attach the spring collar (24).

Step 3

® Attach the 2pcs seat pad support (4) and 2pcs backrest pad support (7) together and secure them
with 1pc M10x215 Allen bolt (26), 2pcs @10 washer (36) and 1 pc M10 Aircraft nut (35).

® Attach the seat pad adjustment frame (10) between the seat pad support (4), and secure them
with Tpc M10x215 Allen bolt (26), 2pcs @10 washer (36) and 1 pc M10 Aircraft nut (35). Select the
desired height with the @10x135 Pin (22) during the exercising.

® Attach the incline support (6) between the backrest pad support (7)and secure them with 1pc
M10x165Allen bolt (27), 2pcs @10 washer(36#) and 1 pc M10 Aircraft nut (35).




Step 4

® Attach the seat pad (19) to the seat pad support (4). Secure them with 4pcs M8x40 Allen bolt (31)
and 4pcs @8 washer (37).

® Attach the backrest pad (18) to the backrest pad support (7). Secure it in the same way as the seat

Step 5

® Attach the arm curl pad (17) to the arm curl pad support (9) and secure it with 2pcs M8x18 Allen
bolt (34) and 2pcs @8 washer (37#).

® Insert the arm curl pad support into the hole as the diagram shows and select the desired height
with lock knob (21).

® Insert the 3pcs foam roll tube (8) into the holes as the diagram shows, and then push 6pcs foam roll
(16) from both ends of the foam roll tubes and insert the 6pcs End caps (20) again.




ELDICO EAG
sport -

AiavépeTal and Tnv EAAIKO ZMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldicojdr = Web Site: eldico.gr




